
Parts Breakdown
Model VP-NL-0016-S 50008

Model VP-NL-0021-S 50009

Model VP-NL-0016-LL 50010



Parts Breakdown
Model VP-NL-0016-S 50008

Item No. Description Position Item No. Description Position Item No. Description Position

65851 T4 Vacuumbak for 50008 1 65846 Elma Afdekknop 040-3020 ZWART for 
50008 17 65838 DIN Rail D 1Fase for 50008 34C

35064 Pump 016E-220/240-1-50/60 for 50008 2A 27781 Hexagon Flangenut M6 DIN6923 A2 
for 50008 18 27789 Slott.Rais.Counter.Head Screw M4x10 

DIN7985 A2 for 50008 35

35218 Vac.Pump 021-336 220/240-1-50 for 
50008 2B 27796 Sticker Oil for 50008 19 65836 Hucknagel Magna-Lok MGLP-B6-4 

for 50008 36

35039 Y Connectingpiece 6mm for 50008 4 27794 Sticker Machinetype for 50008 20 35041 Hose Clip Klemfa 12.8x14.8mm for 
50008 37

27827 Flat Washer M10 D9021 A2 for 50008 5 65834 Vibration Absorber D=25 H=17 M6x10 
for 50008 21 35219 Flat Washer M8 D9021 A2 for 50008 39

27791 Net Entree Male Snap-In STF42 for 
50008 6 65854 T4 Omkasting for 50008 22 35220 Hexagon Screw M8x10 DIN933 A2 for 

50008 40

35216 Thermal Fuse 6A for 50008 7A 65855 T4 Bodemplaat for 50008 23 65839 M6x16 Hexagon Socket Set Screw DIN 
916 for 50008 41

30022 Thermal Fuse 8A for 50008 7B 65856 T4 Achterwand for 50008 24 27786 Flat Washer M6 D9021 A2 for 50008 42

35074 Thermal Fuse 10A for 50008 7C 65857 T4 Dekselsluiting for 50008 25 35978 Hexagon Nut M10 DIN934 A2 for 50008 43

65748 Slangpilaar G1-2x19mm BU for 50008 8 65858 T4 Inlegplaat Onder for 50008 26 27795 Sticker Tension Triangle for 50008 44

45858 Control Panel (Holder Wide + PCB/TV/1-
PROG) for 50008 9 65859 T4 Inlegplaat Boven for 50008 27 35224 Sticker 98x65 Yellow for 50008 45

65740 Cap Small Holder 04-Control for 50008 10 65845 M10x35 Hex-Head Bolt DIN 933 for 
50008 28 35223 Sticker 19x38 Yellow for 50008 46

45626 Lid/Cover T4 for 50008 11 65749 M6 Hex Nut DIN 985 for 50008 29 65862 T4-21m3 Pompslang for 50008 47A

35285 Valve 2/2 MA-222-003-P27-SAH 24 
for 50008 12 30005 Hexagon Screw M6x12 DIN933 A2 for 

50008 30 65863 T4-16m3 Pompslang for 50008 47B

35207 Brass Hose Coupling 1/8x6 Ext. for 
50008 13 65860 Scharnier Afstelplaat 6mm AS for 50008 31 27835 Hose Clip ABA 15-24mm for 50008 48

65853 T-Stuk G 1 8 BI for 50008 14 27782 Hexagon Flangenut M5 DIN6923 A2 
for 50008 32 63995 Sealbalk TS-3-420 for 50008 51A

35204 Elbow 1/8 Int/Ext Brass for 50008 15 65837 DIN Rail C 1Fase (1-Program) for 50008 34A 63994 Sealbeam DS/3/420 for 50008 51B

35205 Brass Double Nipple 1/8 for 50008 16 65861 DIN Rail E 1Fase for 50008 34B


